

Best Practice Message

October 2025

Glucagon-Like Peptide-1 Receptor Agonists (GLP-1 RA) for weight management

Practice changing moments

- Pharmacological interventions for weight loss may be considered only after dietary, exercise and behavioural approaches have been initiated. GLP-1 RA can be considered for weight loss in individuals with a body mass index (BMI) of 30 kg/m² or more, or for those with a BMI of 27–30 kg/m² in the presence of at least one weight-related comorbidity.
- GI adverse reactions are the most frequent side effect of GLP-1 RA. Patients should receive counselling on strategies to minimise GI adverse effects and how to avoid severe dehydration.
- See appendix 1 for a comparison chart of GLP-1 RA for weight loss.

Background

Glucagon-like peptide-1 receptor agonists (GLP-1 RA) were originally developed to treat type 2 diabetes. Their effectiveness in promoting weight loss was later recognised, and they are now also prescribed for weight management. These medicines are used alongside a reduced-calorie diet and increased physical activity. They are indicated in individuals with a body mass index (BMI) of 30 kg/m² or more, or for those with a BMI of 27–30 kg/m² in the presence of at least one weight-related comorbidity (pre-diabetes, type 2 diabetes mellitus, hypertension, dyslipidaemia, or obstructive sleep apnoea).¹ These agents enhance insulin secretion, suppress glucagon release, slow gastric emptying, and promote satiety.¹

In Aotearoa, the only funded (available under Special Authority) GLP-1 RA are for diabetes management:

- [Dulaglutide](#) (Trulicity®)
- [Liraglutide](#) (Victoza®)

Medsafe has approved GLP-1 RAs for weight loss, but these are not publicly funded. Both products currently available in Aotearoa cost around \$400–\$600 per month:²

- [Liraglutide](#) (Saxenda®)
- [Semaglutide](#) (Wegovy®)

For weight management, dosing is generally higher than that used for glycaemic control and the extent of weight loss is dose dependent.³

In addition to their primary benefits in blood glucose regulation and weight reduction, GLP-1 RA have demonstrated cardiovascular protective effects,^{4–7} potential in heart failure management,^{8,9} as well as reducing mortality from renal disease progression.¹⁰

Adverse reactions and considerations

Gastro-intestinal (GI) side effects such as nausea, vomiting, constipation, loss of appetite, and reflux are common to all GLP-1 RA:

- GI effects are dose dependent and doses should be titrated slowly over weeks until the maintenance dose is achieved to reduce GI effects.¹¹ Consider pausing dose escalation or reducing the dose if significant side effects occur.
- GI effects are usually transient and improve with continued therapy.
- Recommend small meals including a balanced diet with fibre and protein intake. Avoid rich or spicy foods.
- GLP-1 RA should be avoided in gastroparesis or inflammatory bowel disorders.¹¹
- Severe dehydration following gastrointestinal adverse reactions has been reported.^{7,12}

Dehydration can lead to a deterioration of renal function.^{10,13}

- Assess renal function before starting treatment.

- Patients should be advised to stay well hydrated, see [Glucagon-like peptide receptor agonists: stay hydrated](#) Prescriber Update, June 2025.
- Administration may need to be delayed if acute gastrointestinal illness is present on the day that the dose is due.¹⁰ See below for advice around missed doses.
- Consider other medications that may need to be paused while the patient is experiencing vomiting or diarrhoea. See [here](#) for more details.

GLP-1 RA rarely causes acute pancreatitis. Patients should be monitored for signs and symptoms of pancreatitis, gallbladder disease, and compressive symptoms of medullary thyroid cancer.¹¹

GLP-1 RA do not directly cause hypoglycaemia. However, when used alongside insulin or sulfonylureas, the risk of hypoglycaemia increases. Depending on diabetes control, it may be necessary to reduce the dose of the insulin or sulfonylurea.¹⁰

GLP-1 RA should not be used in combination with DPP-4 inhibitors such as vildagliptin because there is limited additional benefit for diabetes control, and adverse effects may be increased.¹⁰

Missed doses

Recommendations for resuming GLP -1 RA after missed doses are:¹⁴

Dulaglutide	<ul style="list-style-type: none"> • ≤ 4 days after the missed: administer as soon as possible. • >4 days after missed dose: skip the missed dose and administer on the next scheduled day.
Liraglutide	<ul style="list-style-type: none"> • If dose is missed, resume with the next scheduled dose.
Semaglutide	<ul style="list-style-type: none"> • ≤ 5 days after the missed dose: administer as soon as possible. • >5 days after missed dose: skip the dose and administer on the next scheduled day.

Dosing strategies

There is a substantial evidence base demonstrating that when obesity management medications are withdrawn, most people experience weight gain. At an average cost of \$500 per month GLP-1 RA are relatively costly medication. A recent case study suggests that while weekly dosing regimens lead to greater initial weight loss substantial long-term weight loss maintenance might still be achieved with reduced dosing frequencies.¹⁵

Switching between GLP-1 RA

As newer agents become available patients may consider switching to a different GLP-1 RA. When transitioning a patient from liraglutide to semaglutide, a cautious approach is advised. Starting semaglutide at a comparatively lower dose helps minimise gastrointestinal side effects during the switch. No wash-out period is needed, semaglutide can be initiated the day after liraglutide is discontinued.

Table of comparative GLP-1 RA doses:^{14,16–18}

Dulaglutide	Liraglutide	Semaglutide	Tirzepatide
	0.6mg/day		
0.75 mg/week	1.2mg/day	0.25mg/week	
1.5mg – 3mg/week	1.8mg/day	0.5mg/week	2.5mg/week
4.5mg/week	2.4mg/day	1mg/week	5 mg/week
	3mg/day	1.7 – 2.4mg/week	5mg/week
			7.5mg/week
			10-15mg/week

Looking to the future

Tirzepatide is a long-acting agent with dual action antagonising glucose-dependent insulinotropic polypeptide (GIP) and GLP-1 receptors. A 2025 trial compared maximum tolerated dose of tirzepatide (10 mg or 15 mg) or the maximum tolerated dose of semaglutide (1.7 mg or 2.4 mg) subcutaneously once weekly for 72 weeks. Tirzepatide showed a

20% weight reduction compared to 14% weight reduction with semaglutide.¹⁹ Tirzepatide is not currently available in Aotearoa, but Medsafe are reviewing an application for it to be registered here.

A recent trial looked at using higher than currently approved doses of semaglutide. The 7.2mg dose used in the trial produced an average of 18.7% body weight loss. While gastrointestinal adverse effects were more common in the 7.2mg vs 2.4mg dose, there was no increase seen in serious adverse effects.²⁰

Oral semaglutide has been approved by the U.S Food and Drug administration and available in many countries, however, is not currently available in Aotearoa.

Tools and further reading:

- As with any medicine, any adverse reaction should be reported to [CARM](#).
- **New Zealand Formulary:** [GLP-1 receptor agonists](#).
- **Health Hawkes Bay Best Practice:** [Dulaglutide](#) and [liraglutide](#) in diabetes management
[Managing medicines during sick days](#)
- **Goodfellow Unit:** [Dr James Shand: The latest in weight management for New Zealand](#)
- **Research Review:** A summary of GPCME 2025 Rotorua: [The Obesity Dialogue](#)
- **Pharmacy Today:** [More information on pharmacists supply of Wegovy](#)
- **BMJ Best Practice:** [Obesity in adults: Treatment algorithm](#)
(free access via the [Health Pathways landing page](#))
- **Novo Nordisk:** [Wegovy prescriber guide](#)

Patient resource:

- **Healthify:** [Weight loss medicines](#)
[Wegovy](#)

Authored by: Riani Albertyn

Reviewed by: Brendan Duck

Acknowledgements: Thanks to Stephanie McAllister, Jenni Jones and Martin Munyaradzi for content contribution and guidance.

Appendix 1: Comparison of GLP-1 RA for weight loss

	Liraglutide (Saxenda®)	Semaglutide (Wegovy®)	Tirzepatide (Mounjaro®)
Other notes			Not yet Medsafe approved
Device	<ul style="list-style-type: none"> Pre-filled pen. Doses are dialled up. One dose strength available. 	<ul style="list-style-type: none"> Pre-filled pen. Each pen contains 4 doses of medicine already loaded. 5 different dose strengths pens. 	<ul style="list-style-type: none"> Pre-filled pen. Each pen contains 4 doses of medicine already loaded. Several strengths currently awaiting Medsafe approval.
Needles	Not included. Designed to be used with NovoFine® needles of up to 8 mm long.	Each pen comes in a pack with 4 needles.	
Initial Dose	0.6 mg once daily .	0.25 mg once weekly .	2.5 mg weekly .
Dose increase intervals	Weekly.	Every 4 weeks.	Every 4 weeks.
Titration doses	Increase dose in increments of 0.6 mg.	0.25 mg, then 0.5 mg, then 1 mg, then 1.7 mg, then 2.4 mg.	Increase dose in increments of 2.5 mg. ³
Usual maintenance dose	3 mg daily.	2.4 mg once weekly.	15 mg once weekly.
Average weight loss	Based on trials conducted in specialist settings which included lifestyle interventions– may not be directly applicable to the primary care setting. Patients with a BMI ≥ 30 kg/m ² or ≥ 27 kg/m ² with a weight-related comorbid condition:		
	8% of body weight over 56 weeks (3 mg). ²¹	14.9% of body weight after 68 weeks (2.4 mg). ²²	22.5% of body weight after 72 weeks (15 mg). ²³
Storage pre-use	Store in fridge; do not freeze		
Shelf life out of fridge/ once in use.	Up to a month.	Up to a month.	Up to a month.

References:

1. Glucagon-like peptide-1 receptor agonists (obesity) - New Zealand Formulary [Internet]. [cited 2025 Aug 4]. Available from: https://nzf.org.nz/nzf_71035
2. Pharmacists supplying weight-loss drug Wegovy via standing order – Green Cross Health breaks new ground | Pharmacy Today [Internet]. [cited 2025 Aug 5]. Available from: https://www.pharmacytoday.co.nz/article/news/pharmacists-supplying-weight-loss-drug-wegovy-standing-order-green-cross-health-breaks?mc_cid=90556eff1a&mc_eid=6327407169&check_logged_in=1
3. Frantzides CT, Tieken KR, Bills ND. Obesity in Adults. BMJ Best Practice [Internet]. 2024 Jun [cited 2025 Sep 15]; Available from: <https://bestpractice.bmj.com/topics/en-gb/211>
4. Gerstein HC, Colhoun HM, Dagenais GR, Diaz R, Lakshmanan M, Pais P, et al. Dulaglutide and cardiovascular outcomes in type 2 diabetes (REWIND): a double-blind, randomised placebo-controlled trial. Lancet. 2019 Jul 13;394(10193):121–30.
5. Marso SP, Bain SC, Consoli A, Eliaschewitz FG, Jódar E, Leiter LA, et al. Semaglutide and Cardiovascular Outcomes in Patients with Type 2 Diabetes. N Engl J Med. 2016 Nov 10;375(19):1834–44.
6. Marso SP, Daniels GH, Brown-Frandsen K, Kristensen P, Mann JFE, Nauck MA, et al. Liraglutide and Cardiovascular Outcomes in Type 2 Diabetes. N Engl J Med. 2016 Jul 28;375(4):311–22.
7. Hosseinpour A, Sood A, Kamalpour J, Zandi E, Pakmehr S, Hosseinpour H, et al. Glucagon-Like Peptide-1 Receptor Agonists and Major Adverse Cardiovascular Events in Patients With and Without Diabetes: A Meta-Analysis of Randomized-Controlled Trials. Clinical Cardiology. 2024;47(7):e24314.
8. Butler J, Shah SJ, Petrie MC, Borlaug BA, Abildstrøm SZ, Davies MJ, et al. Semaglutide versus placebo in people with obesity-related heart failure with preserved ejection fraction: a pooled analysis of the STEP-HFpEF and STEP-HFpEF DM randomised trials. Lancet. 2024 Apr 27;403(10437):1635–48.
9. Ferhatbegović L, Mršić D, Macić-Džanković A. The benefits of GLP1 receptors in cardiovascular diseases. Front Clin Diabetes Healthc [Internet]. 2023 Dec 8 [cited 2025 Aug 1];4. Available from: <https://www.frontiersin.org/journals/clinical-diabetes-and-healthcare/articles/10.3389/fcdhc.2023.1293926/full>
10. Glucagon-like peptide-1 receptor agonists (diabetes mellitus) - New Zealand Formulary [Internet]. [cited 2025 Aug 4]. Available from: https://nzf.org.nz/nzf_70808
11. Latif W, Lambrinos KJ, Patel P, Rodriguez R. Compare and Contrast the Glucagon-Like Peptide-1 Receptor Agonists (GLP1RAs). In: StatPearls [Internet]. Treasure Island (FL): StatPearls Publishing; 2025 [cited 2025 Aug 6]. Available from: <http://www.ncbi.nlm.nih.gov/books/NBK572151/>
12. GLP-1 receptor agonists: reminder of the potential side effects and to be aware of the potential for misuse [Internet]. GOV.UK. [cited 2025 Aug 8]. Available from: <https://www.gov.uk/drug-safety-update/glp-1-receptor-agonists-reminder-of-the-potential-side-effects-and-to-be-aware-of-the-potential-for-misuse>
13. Glucagon-like peptide-1 receptor agonists: stay hydrated [Internet]. [cited 2025 Aug 5]. Available from: <https://www.medsafe.govt.nz/profs/PUArticles/June2025/GLP-1-receptor-agonists-stay-hydrated.html>
14. Whitley HP, Trujillo JM, Neumiller JJ. Special Report: Potential Strategies for Addressing GLP-1 and Dual GLP-1/GIP Receptor Agonist Shortages. Clin Diabetes. 2023 Apr 7;41(3):467–73.
15. Wu CC, Cengiz A, Lawley SD. Less frequent dosing of GLP-1 receptor agonists as a viable weight maintenance strategy. Obesity. 2025;33(7):1232–6.
16. Switching from liraglutide (Saxenda®) to semaglutide (Wegovy®) – Christchurch Medicines Information Service [Internet]. 2025 [cited 2025 Aug 12]. Available from: <https://www.medicinesinformation.co.nz/2025/07/15/switching-from-liraglutide-saxenda-to-semaglutide-wegovy/>
17. Almandoz JP, Lingvay I, Morales J, Campos C. Switching Between Glucagon-Like Peptide-1 Receptor Agonists: Rationale and Practical Guidance. Clin Diabetes. 2020 Oct 1;38(4):390–402.
18. Whitley HP, Trujillo JM, Neumiller JJ. Special Report: Potential Strategies for Addressing GLP-1 and Dual GLP-1/GIP Receptor Agonist Shortages. Clin Diabetes. 2023 Apr 7;41(3):467–73.
19. Aronne LJ, Horn DB, Roux CW le, Ho W, Falcon BL, Valderas EG, et al. Tirzepatide as Compared with Semaglutide for the Treatment of Obesity. New England Journal of Medicine. 2025 Jul 2;393(1):26–36.
20. Wharton S, Freitas P, Hjelmæsæth J, Kabisch M, Kandler K, Lingvay I, et al. Once-weekly semaglutide 7.2 mg in adults with obesity (STEP UP): a randomised, controlled, phase 3b trial. The Lancet Diabetes & Endocrinology [Internet]. 2025 Sep 14 [cited 2025 Sep 16];0(0). Available from: [https://www.thelancet.com/journals/landia/article/PIIS2213-8587\(25\)00226-8/abstract](https://www.thelancet.com/journals/landia/article/PIIS2213-8587(25)00226-8/abstract)
21. Pi-Sunyer X, Astrup A, Fujioka K, Greenway F, Halpern A, Krempf M, et al. A Randomized, Controlled Trial of 3.0 mg of Liraglutide in Weight Management. New England Journal of Medicine. 2015 Jul 2;373(1):11–22.
22. Wilding JPH, Batterham RL, Calanna S, Davies M, Gaal LFV, Lingvay I, et al. Once-Weekly Semaglutide in Adults with Overweight or Obesity. New England Journal of Medicine. 2021 Mar 17;384(11):989–1002.
23. Jastreboff AM, Aronne LJ, Ahmad NN, Wharton S, Connery L, Alves B, et al. Tirzepatide Once Weekly for the Treatment of Obesity. New England Journal of Medicine. 2022 Jul 20;387(3):205–16.

Disclaimer: The information and advice contained in this document is based upon evidence from available resources at our disposal at the time of publication, and reflects best practice. However, this information is not a substitute for clinical judgment and individualised medical advice. Health Hawke's Bay accepts no responsibility or liability for consequences arising from use of this information.